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./ ID/BABR/3766/Phy-036F&037F2019/New Delhi Date: 24.06.2019

war =/ To.

M/s. Balaji Action Buildwell.,
G-11. Udyog Nagar.

Main Rohtak Road,

New Delhi - 110041

furg 7w,

Dear Sir,

Sub:  Test report for Flush Door Shutter & MDF sample

o

M TR TE (o1
Ref: Your email dated 18.04.2019
(Samples received on 24.04.2019)

A IR T H Fecaticd
Please refer to the above letter.
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TEST REPORT
TC6359519000000036F

Report Issued to:

M/s. Balaji Action Buildwell..

G-11. Udyog Nagar,

Main Rohtak Road.

New Delhi — 110041

TEST REPORT AS PER IS: 2202 (Part 1) -1999 (RA 200 [WITH AMENDMENT NO(s) 2]

REPORT NO: JD/BAB/S766/Phy-036F2019/New Delhi Date: 24.06.20190
Your Ref® Your email Dated: 18.04.2019

Date(S) of performance of test: From: 26.04.2019 To: 19.06,.2019
PART - A: PARTICULARS OF THE SAMPLE SUBMITTED:

(a) Nature of Sample HDHMR Door ( as declared by client)

{b) Grade/Varicty/Type/Class/Abbreviation : BN
(¢) Size of Sample 2040 x 920 x 32 mm
{d} Brand Name, il any

(e} Declared Values

() Code No.

{g) Batch No. & Date of Mfg.
{hy Quantity

{1} Maode of Packing

m Daie of Receipt

{h} Seal/ Slhmp : : [

{1y 1075 Stmature

S T SRET

Ay Other Infonnation
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REPORT NO: JD/BAB/S766/’]"11_\“()3613/20I‘)fNCW Delhi Date: 24.06.2019
PART - B: SUPPLEMENTARY INFORMATIONS:
(a) Reference to the sampling procedure, wherever : N.A.
applicable
(b) Supporting documents for the measurement taken - N.A.
and results derived like graphs. tables, sketehes
and/or photographs as appropriate 1o the test report g
if any (To be attached) i
(¢) Deviations from test methods as prescribed in : N.A.
relevant ISS/Work Instructions. if any
PART —C: TEST RESULT: i
Sl. s — f’ g (.Tl:-‘w o ‘—"_"' _ o Z - (i(:(]lllrl Ill(‘"( d\ ]JL! -‘T—‘ !
it | gl Ve ! ! n q £
Na, s ot 4, USRS 18:2202(Pe-0) : 1999 = A
| : I B . R, om0 B : ¢
! ) ' Loler ance; i ! ;
; | i Height £ 5 mm { nominal dimenstons) ! {) i J
) . ' ( Width £ 5 mm (nominal dimensions) | 0
a) Dimensions. mm ! . Thickness = | mm {nominal dimension) j +0.2 ! :
Lo RN IS 4020(Part 2): 1998 ! Vartation in the thickness between any i 016 ! 2
i | | | o puinis - not more than 0.8 mm i § i
, ! . i i MDevistion not tmore than 1 | mm pu 00 I
L b) Squareness. nin i feneth i 0.0 ‘3 :
— ; R s | Twist, capping & warnine nof sreger T SR {
i 2. ‘ General flatness, mm ‘ ”“:, i\ 4020(Part 3y: 1998 | b ": o :’J"l’” & w “l”” —1—1:1 . ; |
] ! i y o vaoe | Bepthof devimion not ereater Uy 1 TTTTTm—— ;
3. | Local planeness, mm |13 , IS020(Part 4y« 1998 Ly "ln m"‘ deviation not gre: L 0.33 |
4. | End immersion test ‘ 0 e : 1S 4020(Part 13) : 1998 i No Delamination * f
i3 1 bkh mﬂuwon test ° PR LIS 4020t Part 15) :__}f)‘)\, ! o ) No Delamination ‘
r{—{ Knife Test [ TLE3 [ ISH020Pan 14): 1998+ Mlininw i
i:"""— ! [ i vo cracking. tearing or d;‘l:amu Lion
: 7. 1 Impact indentation, ma | 114 | 1S H020(Part 3 - 1998 i Bepth of indentation not preater tian
b i . T R 7111:: N
B [ Sammme 1 119 5 1S 0200Par 10) - 1998 | No visit
i § Flesure idefiection in ! !

) i

IS 0200iPart 6) - 1998
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REPORT NO: ID/BAB/S766/Phy-036F/2019/New Delhi Date: 24.06.2019 i
’— [ ) Tests o . i T “ ethod . M“chuirt cment as per ’ Resiilts j} £
M L B SO saameensive | Re
Shock resistince, i i i i, [ |
| No visible damage | \u \mbh damage | ,
| 10. ! Softand light body impet " L7 0 IS 3020¢Part 8) : 1998 ]' \S \”:l:li tl::::,m | No visible damage ]
—>etandhewy bodyimpaer | T O PN Wy f g
| r ; | No deter |n1(|1|nm i \o Juwm.nmn 5
i Buckting (deflection in mun) | [ Initial deflection noy greater than | £
[ Atter s mins ot d0 Kg loading | [ 30mm ' 30.5 :
| 1 ) SH020Part 9) @ 1998 . ; ; ¢
W 15 mins after load removal A IS 4020(Pan 9) : 1998 Residual deformation after 13 ’ ‘ i
mmuus ol unloading nat greater than | 246 ! §
_______ o lsmm L I
lidge loading | Ih.ﬂulmn atma. load not LlL.lll.l 215 |
i ! (deflection in ) | J ihan 5 mm ! | :
[ I After 13 mins of 100 Les [ ! Residual deflection after removal of (.96 [
,’ 12, 1 loading POLLe S 40200Pan 7y : 1998 | - load not greater than 0.5 mm No lateral huckling | ;
! 3 mins after load removal i | Notmore than 2 mm duning loading | | i
f Lateral Buckling i ' Noresidual fateral buckling after Joad | I No residual I‘mklug i
! | —_ | removal R - l {
! [ Nl lg\\ 1 w1000 i 1373 ‘_, i
' &
| . o ) . } Surface condition: No visible amage .‘ i £
P13, | Serew withdrawal strength, N CHLTE [ IS A020(Part 16) ; 1998 [ o th \”m“. ullmrh\ du.ldmumum | i
i | | ) No visible damage !
SE. SO IS S £ —_—
I ! ( | b ”P'”" l““""“l ar .I Conlorms I §
I I " L delamination | !
[ ! i i
f { : ! i Maximum departine from (he general
| anving humidity 1o i 20{Part 12) 0 1998 | e, 2 :
i 1, .I Varying humidity test | Chakt ' S A0R0Pa 12) 138 | planeness net more than | mim } 0.70 i
I , ! Recovery «+ At least 9% o1 the ‘ 1 ,
i | H i i R < i H i
i ; i 5 | L!ld_m::i: \hmm 0n N 99,4 g
,[ j ! i ; No permunent deformat ation of the ! |
; 5 154 Misuse Lo ,' 1S A020(Part 14) . 1994 | “\IL orany viher part of the doorset | No permanent i
£ov ] | nhindening its normal working afier | deformation |

| | f Text | :
e 2 = | e SEPPALINAP, e e ettt ottt s e = TR S !

.‘:tmph: Conforms t0 IS 2202 (Par(- ) -1999,
PAR! - REMARKS:

e Lo - Test results are relevant only 1o the material receive ed for testing,
LA T 2. Remnant of tested material if : v will be retained fora period of 6 U!UHUH anly, from the :
: i Y ) :_
date of issue of test report. §io TN
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